SPORTON LAB.

FCC RF Test Report Report No. : FG662816A

Conducted Spurious Emission
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Date: 16.JUL 2016 222446

Date: 16.JUL 2016 22:42.41

60 -0
-70 di -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |
30.000 MHz 820.000 MHz 1.000 MHz 489.74763 MHz -37.11 dém -24.11d8 30.000 MHz 820.000 MHz 1.000 MHz 597.13393 MHz -37.63 dém -24,63 dB
855.000 MHz 1.000 GHz 1,000 MHz 890.03623 MHz -36.41 dém -23.41d8 855.000 MHz 1.000 GHz 1,000 MHz 881.70290 MHz -36.33 dém -23.33 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.61617 GHz -37.02 deém -24,02 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.92638 GHz -36.72 dém -2372d8
3.000 GHz 7.000 GHz 1,000 MHz 6.88776 GHz -33,49 dam -20.49 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.92026 GHz -33.14 dam -20.14 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.05537 GHz -33.97 d8m -20.97 d8 7.000 GHz 9.000 GHz 1,000 MHz 8.43344 GHz -34,22 d8m -21.22 d8
) J ) J
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Spectrum

Spectrum

Ref Level 24.30 dBm

Offset 14.30 db Mode Auto Sweep
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Date: 16.JUL 2016 22:44:02

Ref Level 24.30 dBm  Offset 14.30 dB Mode Auto Sweep
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-30 d
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-60 -60
-70 di -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 811.51174 MHz -37.85 dém -24,85 d8 30.000 MHz 820.000 MHz 1.000 MHz 814.67016 MHz -37,98 dém -24,98 d&
855.000 MHz 1.000 GHz 1.000 MHz 976.70290 MHz -37.29 dém -24.29 d8 855.000 MHz 1.000 GHz 1,000 MHz 961.55797 MHz -35.46 dém -22.46 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.67279 GHz -30.79 dem -17.79 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.98863 GHz -36.73 dém -23,73 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.91726 GHz -33,38 dam -20,38 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.69879 GHz -33,12 dam -20.12 d8
7,000 GHz 9.000 GHz 1,000 MHz 8.30496 GHz -33.42 d8m -20.42 d8 7,000 GHz 9.000 GHz 1,000 MHz 7.87802 GHz -33.19 d8m -20.19 d8
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Spectrum

Ref Level 24.30 dém  Offset 14.30 di Mode Auto Sweep
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Spectrum
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Date: 16.JUL 2016 22.45:24

-60 -60
70d 70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 775.97951 MHz -36.28 dém -23.26 d8 30.000 MHz 820.000 MHz 1.000 MHz 448.29335 MHz -36.62 dBm -23.62 d8
855.000 MHz 1.000 GHz 1.000 MHz 868.65942 MHz -36.81 dém -23.81d8 855.000 MHz 1.000 GHz 1,000 MHz 999.67391 MHz -37.24 dém -24.24 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.96713 GHz -35.99 dam -22,99 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.64717 GHz -37.06 dem -24,06 d8
3.000 GHz 7.000 GHz 1,000 MHz 5.86689 GHz -33,18 dam -20.18 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.48981 GHz -32,92 dam -19.92 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.06237 GHz -33.40 dém -20.40 dB 7.000 GHz 9.000 GHz 1,000 MHz 7.47207 GHz -34.41 dBm -21.41 d8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662816A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel
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Spectrum

Ref Level 25.00 dém  Offset 15.00 di Mode Auto Sweep
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Date: 16.JUL 2016 23:00.04

-50
-60 df -60 di
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __poweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 797.61369 MHz -36.52 d8m -23.52 d8 30.000 MHz 1.000 GHz 1,000 MHz 847.05897 MHz -36,43 d8m -23,.43 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.82959 GHz -37.41 dém 24,41 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.51118 GHz -36.84 d8m -23.84 d8
1.915 GHz 3.000 GHz 1,000 MHz 260034 GHz -35.35 dém -22,35 dB 1.915 GHz 3.000 GHz 1,000 MHz 2.61101 GHz -35.68 dém -22,60 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.89926 GHz -32,80 dem -19.80 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.50981 GHz -32,29 dem -19.20 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.53613 GHz -32,60 dam -19.60 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.98224 GHz -32,58 dam -19.58 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.91907 GHz -28.87 d8m -15.87 d8 13.600 GHz 19.100 GHz 1,000 MHz 17.36153 GHz -28.17 dem -15.17 d8
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Date: 16.JUL 2016 23:18:16
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Spectrum

Ref Level 25.00 dém  Offset 15.00 di Mode Auto Sweep
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Spectrum

Ref Level 25.00 dBm
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 807.79360 MHz -36.90 dém -23.90 d8 30.000 MHz 1.000 GHz 1,000 MHz 963.40080 MHZ -36,29 d8m -23.29 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.53272 GHz -37.69 dém 24,69 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.33762 GHz -37.89 dém -24,89 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.48801 GHz -35.95 dém -22.95 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.46035 GHz -35.47 dém -22.47 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.66679 GHz -32,71 dém -19.71d8 3.000 GHz 7.000 GHz 1.000 MHz 6.63380 GHz -30.79 dem -17.79.d8
7.000 GHz 13.600 GHz 1,000 MHz 12.32087 GHz -31,88 dam -18,88 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.74088 GHz -31,95 dam -18.95 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.84639 GHz -28.71 d8m -15.71 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.90217 GHz -29.26 d8m -16.26 d8
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-50
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 882.93103 MHz -36.90 d8m -23.90 d8 30.000 MHz 1.000 GHz 1,000 MHz 487.85357 MHz -36.22 d8m -23.22 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.65940 GHz -37.26 dém 24,26 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.48458 GHz -36.81 d8m -23.81 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.43702 G -36.20 dém -23.20 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.66362 GHz 34,77 dém -21,77 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.53231 GHz -32,80 dam -19.80 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.42132 GHz -31,97 dém -18.97 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.33767 GHz -31,37 dam -18,37 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.95224 GHz -31,79 dam -18.79 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.79743 GHz -28.81 d8m -15.81 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.38653 GHz -29.31 dém -16.31 d8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662816A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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Ref Level 24.30 d8m  Offset 14.30 d&
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequenc: | __Powerabs | ALimit | 1.000 GHz 1.000 MHz 960.00750 MHz -35.71 dBm
30.000 MHz 820,000 MHz 1.000 MHz £16.01299 MHz -32.49 dém -19.49 de 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -26.82 dém
855,000 MHz 1.000 GHz 1.000 MHz 919.23913 MHz -37.25 dém -24,25 de 1.915 GHz 3.000 GHz 1.000 MHz 2.69210 GHz -35.86 dém
1.000 GHz 3.000 GHz 1.000 MHz 2,67067 GHz -35.91 dém -22.91d8 3.000 GHz 7.000 GHz 1.000 MHz 6.34133 GHz -32.09 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.52531 GHz -32.92 dém -19.92 dé 7.000 GHz 13.600 GHz | 1.000 MHz 13.20851 GHz -31.64 dém
7.000 GHz 9.000 GHz 1.000 MHz 8.14823 GHz -34.00 dém -21.09 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.60573 GHz -29.06 dém -16.06 dB.
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Date: 17.JUL.2016 00.58.11 Date: 17.0UL.2016 01:47.25
Spectrum on Spectrum 2
Ref Level 24.30 d8m  Offset 14.30 dB Mode Auto Sweep Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequenc: |___Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequenc |__PpowerAbs |  ALimit 30.000 MHz 1.000 GHz 1.000 MHz 306.68416 MHz -36.58 dém -23.58 dB.
30.000 MHz 820,000 MHz 1.000 MHz 546.20440 MHz -37.55 dém -24.55 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.26541 GHz -37.18 dém
855,000 MHz 1.000 GHz 1.000 MHz 933.36957 MHz -35.72 dém -22.72 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.64545 GHz -35.70 dém
1.000 GHz 3.000 GHz 1.000 MHz 2,99513 GHz -36.33 dém -23.33 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.39283 GHz -32.54 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.54581 GHz -33.35 dém -20.35 dé. 7.000 GHz 13.600 GHz | 1.000 MHz 10.69503 GHz -30.91 dém
7.000 GHz 9.000 GHz 1.000 MHz 8.21347 GHz -34.25 dém -21.25 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.37278 GHz -28.44 dem
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Ref Level 24.30 dam  Offset 14.30 d&
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Ref Level 25.00 dam
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Offset 15.00 d& Mode Auto Sweep
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od 0
LINE_ABS_ S_LINE_ABS_
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-s0d
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=70 di
-70 di N
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequenc: |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 673.03098 MHz -36.73 dBm -23.73 dB
30.000 MHz 820,000 MHz 1,000 MHz 672.14643 MHz ~36.82 dém -23.82 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.67165 GHz -37.70 dem 24,70 d
855.000 MHz 1.000 GHz 1.000 MHz B855.76087 MHz -32.40 dem -19.40 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91588 GHz -26.38 dBm -13.38 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.54143 GHz -36.84 dém -23.84 d8 3.000 GHz 7.000 GH2 1.000 MHz 6.96125 GHz 32,88 dBm -19.88 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.55531 GHz -32,83 dem -19.83 d8 7.000 GHz 13.600 GHz | 1.000 MHz 12.76210 GHz -31.91 dem -18.91 d8.
7,000 GHz 9.000 GHz 1.000 MHz 8.14873 GHz -21.17 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.60495 GHz -28.55 deém -15.55 dB
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FG662816A

WCDMA Band IV (RMC 12.2Kbps)
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Ref Level 30.00 dm  Offset 15.00 d& Mode Auto Sweep

SGL Count 10/10

(@1 Max

Date: 17.JUL.2016 02.08.24
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60 di
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | RBW | |___Powerabs | ALimit |
30.000 MHz 1.000 MHz 996.36432 MHz 6
1.000 GHz 1.000 MHz 1.70447 GHz
1.760 GHz 1.000 MHz 2.61743 GHz
3.000 GHz 1.000 MHz 6.49231 GHz
7.000 GHz 1.000 MHz 11.08204 GHz
13.600 GHz 1.000 MHz 15.38454 GHz
W
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Ref Level 30.00 dgm  Offset 15.00 d& Mode Auto Sweep
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20d |
=0 L n
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60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 |___PpoweraAbs | ALimit |
30.000 MHz 1.000 2 1.000 MHz 9 -24.32 d8
1.000 GHz 1.000 MHz -18.14 d8
1.760 GHz 1.000 MHz 2.57481 GHz -23.15 d8
3.000 GHz 1.000 MHz 6.22035 GHz -19.06 dB
7.000 GHz 1.000 MHz 11.84570 GHz -18.46 d8.
13.600 GHz 1.000 MHz 16.61991 GHz -14.81 dB
W
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Ref Level 30.00 dm  Offset 15.00 d& Mode Auto Sweep
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Limit Gheck
20 dblfe—RPLRIOUS L INE_ARS
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[ SeURIOUS_LINE_
20d
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50
-60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | RBW 1 Frequency | __Powerabs | ALimit ||
30.000 MHz 1.000 MHz 867.41679 MHz -36 -23.97 dB
1.000 GHz 1.000 MHz 1.27886 GHz -23.86 d8
1.760 GHz 1.000 MHz 1.76163 GHz -16.52 d8
3.000 GHz 1.000 MHz 6.19985 GHz -19.10 d8
7.000 GHz 1.000 MHz 11.90887 GHz -19.17 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.63751 GHz -15.28 dB
g
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saronis. FCC RF Test Report

Report No. : FG662816A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\Ac?Ii(s)s 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0359 0.0335
40 Normal Voltage 0.0036 0.0060
30 Normal Voltage 0.0490 0.0084
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0084 0.0048
0 Normal Voltage 0.0526 0.0132
110 Normal Voltage 0.0012 0.0395 PASS
-20 Normal Voltage 0.0311 0.0430
-30 Normal Voltage 0.0060 0.0526
20 Maximum Voltage 0.0514 0.0036
20 Normal Voltage 0.0371 0.0012
20 Battery End Point 0.0048 0.0502
Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V
Test Conditions Middle Channel Gs(gﬂsll?ﬂ(;o (E(Dagll\zﬂi?gsos 8) N':)i:;i;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0213 0.0032
40 Normal Voltage 0.0005 0.0122
30 Normal Voltage 0.0144 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0197 0.0043
0 Normal Voltage 0.0181 0.0245
-10 Normal Voltage 0.0186 0.0176 PASS
-20 Normal Voltage 0.0032 0.0207
-30 Normal Voltage 0.0144 0.0149
20 Maximum Voltage 0.0191 0.0053
20 Normal Voltage 0.0053 0.0005
20 Battery End Point 0.0149 0.0021
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG662816A

Test Conditions Middle Channel Xéﬂiﬂggigzs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036
40 Normal Voltage 0.0060
30 Normal Voltage 0.0048
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0120
110 Normal Voltage 0.0191 PASS
-20 Normal Voltage 0.0203
-30 Normal Voltage 0.0084
20 Maximum Voltage 0.0191
20 Normal Voltage 0.0036
20 Battery End Point 0.0072
Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35V
Test Conditions Middle Channel Xéﬁ%ﬂgg;gg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0064
40 Normal Voltage 0.0005
30 Normal Voltage 0.0085
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0096
-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0037
-30 Normal Voltage 0.0090
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0112
20 Battery End Point 0.0032
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG662816A

Test Conditions Middle Channel \(Aé(;ADCMf\zgaKnbc:,IS\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0081
40 Normal Voltage 0.0017
30 Normal Voltage 0.0052
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0104
110 Normal Voltage 0.0069 PASS
-20 Normal Voltage 0.0087
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0075
20 Normal Voltage 0.0035
20 Battery End Point 0.0006
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 26.69 0.4667 17.83 0.0607
GSM850
Middle GSM 27.95 0.6237 19.02 0.0798
Highest 29.14 0.8204 19.89 0.0975
Lowest 18.74 0.0748 9.35 0.0086
GSM850
Middle 20.12 0.1028 11.39 0.0138
EDGE class 8
Highest 21.37 0.1371 11.73 0.0149
Lowest 17.44 0.0555 8.76 0.0075
WCDMA Band V
Middle 18.31 0.0678 9.44 0.0088
RMC 12.2Kbps
Highest 19.24 0.0839 9.73 0.0094
Limit ERP < 7W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 28.20 0.6607 28.54 0.7145
GSM1900
Middle 27.67 0.5848 28.32 0.6792
GSM
Highest 27.65 0.5821 27.74 0.5943
Lowest 22.98 0.1986 23.53 0.2254
GSM1900
Middle 23.22 0.2099 23.48 0.2228
EDGE class 8
Highest 22.85 0.1928 23.03 0.2009
Lowest 21.16 0.1306 21.66 0.1466
WCDMA Band I
Middle 21.08 0.1282 21.93 0.1560
RMC 12.2Kbps
Highest 21.05 0.1274 21.25 0.1334
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 21.26 0.1337 20.49 0.1119
WCDMA Band IV
Middle 21.47 0.1403 20.77 0.1194
RMC 12.2Kbps
Highest 21.63 0.1455 20.82 0.1208
Limit EIRP < 1W Result PASS
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Radiated Spurious Emission

GSM850 (GSM)

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -43.46 -13 -30.46 -44.32 -45.48 1.73 5.90 H

2512 -51.03 -13 -38.03 -54.49 -53.57 2.11 6.80 H

) 3345.6 -59.23 -13 -46.23 -63.18 -62.01 2.47 7.40 H
Middle 1672 -47.79 -13 -34.79 -47.7 -49.81 1.73 5.90 V
2512 -55.76 -13 -42.76 -57.74 -58.30 2.11 6.80 V

3344 -61.16 -13 -48.16 -64.48 -63.94 2.47 7.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -43.34 -13 -30.34 -44.19 -45.36 1.73 5.90 H

2512 -53.58 -13 -40.58 -56.57 -56.12 2.11 6.80 H

Middle 3344 -59.38 -13 -46.38 -63.33 -62.16 2.47 7.40 H
1672 -49.07 -13 -36.07 -48.62 -51.09 1.73 5.90 V

2512 -56.79 -13 -43.79 -58.77 -59.33 2.11 6.80 V

3344 -61.20 -13 -48.20 -64.52 -63.98 2.47 7.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

Frequency EIRP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3762 -59.82 -13 -46.82 -63.33 -64.82 2.60 7.60 H

5640 -58.00 -13 -45.00 -66.19 -65.00 3.10 10.10 H

) 7520 -57.00 -13 -44.00 -69.03 -63.16 5.77 11.93 H
Middle 3760 -61.44 -13 -48.44 -65.23 -66.44 2.60 7.60 V
5640 -58.69 -13 -45.69 -67.26 -65.69 3.10 10.10 V

7518 -53.62 -13 -40.62 -68.26 -59.78 5.77 11.93 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3762 -62.54 -13 -49.54 -66.05 -67.54 2.60 7.60 H

5640 -59.90 -13 -46.90 -68.09 -66.90 3.10 10.10 H

Middle 7520 -56.60 -13 -43.60 -68.63 -62.76 5.77 11.93 H
3760 -62.10 -13 -49.10 -65.89 -67.10 2.60 7.60 \Y

5640 -58.89 -13 -45.89 -67.46 -65.89 3.10 10.10 \Y

7518 -54.56 -13 -41.56 -69.2 -60.72 5.77 11.93 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Fréalt\q/l:ezn)cy (('jEBRrZ ) (Ialénr:) Limit Reading Power loss Gain Pol?ﬂlz\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672 -63.41 -13 -50.41 -62.04 -65.43 1.73 5.90 H
2509.2 -60.02 -13 -47.02 -63.01 -62.56 2.11 6.80 H
) 3345 -60.68 -13 -47.68 -64.63 -63.46 2.47 7.40 H
Middle 1672 -63.87 -13 -50.87 -61.83 -65.89 1.73 5.90 V
2509 -61.35 -13 -48.35 -63.33 -63.89 2.11 6.80 \
3344 -61.63 -13 -48.63 -64.95 -64.41 2.47 7.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3762 -61.91 -13 -48.91 -65.42 -66.91 2.60 7.60 H
5640 -58.00 -13 -45.00 -66.19 -65.00 3.10 10.10 H
Middle 7520 -56.21 -13 -43.21 -68.24 -62.37 5.77 11.93 H
3760 -62.18 -13 -49.18 -65.97 -67.18 2.60 7.60 \Y
5640 -58.44 -13 -45.44 -67.01 -65.44 3.10 10.10 V
7518 -53.08 -13 -40.08 -67.72 -59.24 5.77 11.93 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3468 -57.90 -13 -44.90 -64.69 -62.79 1.81 6.70 H
5197.8 -53.43 -13 -40.43 -66.11 -60.33 2.23 9.13 H
Middle 6930.4 -52.23 -13 -39.23 -67.41 -60.29 2.60 10.66 H
3468 -57.71 -13 -44.71 -62.91 -62.60 1.81 6.70 V
5197.8 -51.88 -13 -38.88 -65.43 -58.78 2.23 9.13 \Y
6930.4 -52.33 -13 -39.33 -67.38 -60.39 2.6 10.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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